
PERFORMANCE EVALUATION OF 
DECENTRALIZED WASTEWATER TREATMENT 

SYSTEMS IN NORTH INDIA 

A DISSERTATION 
Submitted in partial fulfillment of the 

requirements for the award of the degree 

of 

MASTER OF TECHNOLOGY 
in 

CONSERVATION OF RIVERS AND LAKES 

By 

AMRISH KUMAR SINGH 

ALTERNATE HYDRO ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE-247667 (INDIA) 

JUNE, 2008 



CANDIDATE'S DECLARATION 

I hereby declare that the work, which is being presented in the dissertation 

report, entitled "PERFORMANCE EVALUATION OF DECENTRALIZED 

WASTEWATER TREATMENT SYSTEMS IN NORTH INDIA" in the partial 

fulfillment of the requirement of the award of the Degree of Masters in Technology in 
[...]
ii. Horizontal subsurface, flow systems (with the wastewater level below the soil 

surface);• 

iii. Vertical flow systems with upstream or downstream characteristics and continuous or 

intermittent loading. 

Fig. 2.7: Wetland Systems for Wastewater Treatment (A, pond with free-
floating plants; B, horizontal surface flow wetland with emergent water plants; 
C, horizontal subsurface flow wetland; D, vertical flow wetland). 

Although all the plant species listed in Table- 2.3 are suitable, reeds along with types 

of rushes and cattails are the ones most frequently used. Recently, the suitability of fast-

growing trees such as willows has also been examined (Greenway and Bolton, 1996). 

041 



Scientific name: English name 

Phragmites Australis (cay.) Common reed 

Trinex Steud. 

Juncus Spp. Rushes 

Scirpus Spp. Bulrushes 

Typha Angustifolia L. Narrow leaved cattail 

Typha Lalifolia L. Broad leaved cattail 

Iris Pseudacorus L. Yellow flag 

Axorus Calamus L. Sweet flag 

Glyceria Maxima (Hartm.) 

Holomb. 

Carex Spp. Sedges 

Table-2.3,: Selection of Plant Species Used in Constructed Wetlands 

The active reaction zone of constructed wetlands is the root zone (or rhizosphere). 

This is where physicochemical and biological processes take place that are induced by the 

interaction of plants, microorganisms, the soil and pollutants. 

Fig. 2.8: Active Reaction Zone of Constructed Wetlands 

Originally coined in 1903 by (Hiltner and Stormer, 1903), the term rhizosphere can be 

subdivided into the endorhizosphere (the root interior) and the ectorhizosphere (the root's 

K 



surroundings). The zone in which these two areas meet is known as the rhizoplane (Elliott et 

al., 1984). This is where the most intensive interaction between the plant and microorganisms 
is to be expected. 

> Processes within constructed wetlands 

Within a CW, the contaminated effluent is treated through various physical, chemical 

and biological processes involving aquatic plants (predominantly macrophytes), algae, micro-

organisms, water, soil and sun (e.g. direct process via photo degradation). The main processes 

for which detailed examples can be found elsewhere ([Mantovi et al., 2003], [Scholz and Xu, 

2002], [Scholz and Lee, 2005], [Scholz, 2006a], [Scholz et al., 2007], [Zedler, 2003]) are as 

follows: 

i. Physical filtration of suspended solids by wetland vegetative biomass acting as a 

hydrological baffle to incoming flows (optimized by ,high vegetation density and low 
flow velocity). . 

ii. Settling of suspended particulate matter by gravity (optimized by low flow velocity, 

low .wind speed, low disturbance and long residence time). 

iii. Uptake, transformation and breakdown of nutrients, hydrocarbons and pesticides by 

biomass, plants and microbes (increased by a relatively high temperature, long 

residence time, contact with micro-organisms and plants, high micro-organism and 

plant density, and a relatively high organic matter content). 

➢ Advantages of Constructed wetlands 

The main benefits.  of CW as discussed by (Zedler, 2003), (Scholz and Xu, 2002) and 

(Scholz et al., 2007) and-other researchers (see below) are summarized below: 

• High level of treatment and robustness 

Efficient treatment up to 99% reduction of contaminants can be achieved (Braskerud, 

2002). 

• Relative low cost and simplicity of operation 

CW has minimal equipment needs and little, if any, energy use since water can be 

transferred by gravity through the system. They are also simple to operate and more 

cost-effective than alternative methods of disposing of farm runoff (Poe et al., 2003). 

27 



• Odor minimization: 

Odor can be a serious problem when handling and treating agricultural wastes. Odors 

are minimized in CW by using a dense plant cover, appropriate and tall plant species, 
a shallow water level and maintaining surface flow. 

• Aesthetically.pleasing 

CW enhances the landscape by adding colors, texture, and by increasing the diversity 
of plants and habitats (Scholz, 2007). 

• Habitat and biodiversity enhancement 

CW provide habitats for a wide variety of birds, mammals, reptiles, amphibians and 

invertebrates (e.g. Froneman et al., 2001) 

2.4 OPERATION AND MAINTENANCE (0 & M) OF STPs 

2.4.1 Introduction 

The operation and maintenance (O&M) of STPs is most important factor for smooth 

and efficient working. Inadequate O&M may result in reduced performance of the 

components and result in premature failure before the period for which they were 

designed 

The maintenance activities are generally related to and include: 

➢ Repair and up-keeping of civil, mechanical and electrical components of the scheme 

and the conveyance system in order to enable them to function at rated capacity 

throughout the design period; and also 

> Routine repairs/replacements of parts as necessary to prevent malfunctioning of the 

components. 

2.4.2 Basic Requirements for O&M Practices 

The improved 0 & M shall comprise the following essential practices: 

➢ Availability of detailed plans, drawings and 0 & M manuals for use of the 0 & M 

personnel; 

> Preparation and following a schedule of inspection of machinery; 

W 



➢ Maintaining records of repairs / replacements of the equipment or spare parts; 

➢ Maintaining and monitoring records of quality of wastewater effluent; 

> Maintaining and monitoring records of key activities of 0 & M; 

➢ Maintaining inventory of stores and procurement of essential chemicals, spares, pipes, 

valves and specials well in advance; and 

➢ Provision of required staff and their effective day-to-day deployment. 

2.4.3 Major 0 & M Activities for Decentralized STPs 

➢ Operation of STP including sewage pump houses, primary screening, gritting, 

biological reactors etc., repairs and preventive maintenance of all equipment and 

machines to achieve their performance to rated capacities; 

➢ Attending to chokage of sewer or manhole chambers by sewer cleaning machines; 

> Monitoring quality of effluent from STP discharging to canals/water bodies; and 

➢ The safe / hygienic disposal of sludge. 

2.4.4 0 & M Cost 

The 0 & M cost for the proposed facilities of sewerage and sanitation mainly consist of 0 & 

M staff salaries, energy cost, chemical cost and repair & maintenance cost. The 

administrative costs depend upon the expanse of STPs to be maintained for effective day to 

day maintenance. These include cost towards staff salary, repairs, energy, consumables etc. 

29 



CHAPTER 3 

SAMPLE COLLECTION AND METHODOLOGY 

3.1 SAMPLING LOCATION 

For the examination of different physico-chemical parameters, total coliform and 

fecal coliform, samples were collected from different stages of sewage treatment plants. 

Sampling locations for different STPs are shown in the Fig. 3.1 — Fig. 3.5. Grab samples are 

collected 8 times from 3 . MLD FAB plants and 6 times from SAFF, Aeration cum CW and 

Anaerobic filter cum FP plants... 

In the present study the performances of five decentralized wastewater treatment 

plants in North India were evaluated. The details of these plants are shown in Table no. 

Type of No. of 
S. No. Treatment plant/ Location wastewater Capacit 

Process being y g 
points  g points

s 

Fluidized Aerobic 20 km. south Domestic 3 Bed (FAB) at of Delhi city wastewater 3 MLD 
Molarbund 

Baffled Anaerobic 20 km South- 
2 Bioreactor and West of Domestic 0.5 2  

Floating Plant (FP) 
at Vasant Vihar  Delhi city wastewater MLD 

Aeration. curia. 5 km west of 
3  Constructed Faridabad city Domestic 3 MLD 2 

Wetlands at (Haryana) wastewater  
Sector-13 

Submerged Inter State  
Bus Domestic/ 

Activated Fixed 
4 

 Terminus, Industrial 1 MLD 3 
Film (SAFF) Dehradun wastewater 

at ISBT (Uttrakhand) 

Fluidized Aerobic 30 km West Domestic 
5 Bed (FAB) at of Delhi city wastewater 3 MLD 3 

B akkarwala 

Table 3.1:.Details of STPs with Processes and Capacities 

30 



Samples were taken from plants over a period of five months, and the performance of 

each plant in removing organic matter, coli forms was determined. Samples have been 

collected from inlet, outlet points, after chlorination and FAB tank of FAB plants, inlet and 

outlet points of FP plant, inlet, outlet• points and from SAFF tank of SAFF plant and inlet, 

outlet points and aeration tank of CW plant 

3.2 DESCRIPTION OF THE TREATMENT PLANTS 

3.2.1 Submerged Aerobic Fixed Film Bioreactor (SAFF), Dehradun (Uttrakhand) 

Submerged Aerobic Fixed Film (SAFF) Process plant has been established in the year 

2003. It is used for treating waste water generated from Inter State Bus Terminus (ISBT) 

complex, Dehradun. The capacity of the Plant is 1 MLD and the plant receives around 0.5-1 

MLD flow per day. Plant contains Bar Screens, Sewage Receiving Sump, Aeration Tank, 

Secondary Settling Tank, Intermediate Storage Tank, Treated Sewage Storage Tank, and 

Sludge Drying Beds. Most of the final treated effluent is used for washing open area of ISBT 

and for horticulture purpose. 

3.2.2 Fluidized Aerobic Bed (FAB) Plant, Molarbund (Delhi) 

Fluidized Aerobic Bed Process has been established in the year 2003 under Yamuna 

Action Plan. It is used for treating domestic waste water generated from nearby resettlement 

slum colony. The capacity of the Plant is 3 MLD and the plant receives around 1-3 MLD 

flow per day. Plant contains Sewage Receiving Sump, Stilling Chamber, Bar Screens, Grit 

Chamber, FAB Tanks (two) in series with Aeration Grid at bottom, Clarisettler, Chlorine 

Contact Tank, Sludge Thickener and Filter Press. Most of the final treated effluent is used for 

horticulture purpose. 

31 



WI 
0' pl 

J 
(n 

Z 

1 

iliJi 
F- I Z 
W I 

z 
'II  
-I Q 

(4 
II 
Q 
m 

I 

- 

I I 	I 
I 	1 

3Jal1S SS33X3 
I 	I 

w~ 
O1Z 6 
DIY Q 
JI - 	I 
OI0 	I 

I 	I 
I 	I 

of 
w 

0 J 

Z w 

Um 
J Q 

00 O 

LL 

co 

0 
UJ X_ 
U- 

0 
W 
~0/ 

Y 
W Z 
 F 
O 

O  Z 
2 U)  W 
00 	D ❑ w 

W 

4' 

O~ QQ I IQZ <I- 
00 

o~ w w w~ 
U 

Q O~ I 
LJJ 

❑ W Z~ QO 
--, of U) I 	o_ 

I- 
 

Z 
w 
W 
U 
In 

m 

1- 
z W 
J 
<L 
Z 



z w w 
U 

Cf 

m 

d 

a 

(7 w 
z w _.m 
J a 
H = 
Cl)0 

z 
z 

z m w a Ui w 
w z Ur w 
~ Y 

S 
(" H 

2 
J 
W 

z 
m 

J 
0 
Z> 

I z  w wm 

• L U J w O .. 

Lii ~'U•F 
.< 0. 

d 

I i-- U I- 
ti 

LU w 
I- 0 

J 
z 
w 

w< 
z~ 

CD 
w 

w O (1) 
U 

in w 
z w 
U 

J w 

W 

0 

m 
1, 

LL 

❑  w 
m 

U_ 
m 

0 
w 

w N ❑_ 
J 
LL 



3.2.3 Fluidized Aerobic Bed (FAB) Plant, Bakkarwala (Delhi) 

Fluidized Aerobic Bed Process plant has been established in the year 2003 under 

Yamuna Action Plan. It is used for treating municipal waste water generated from slum 

colony. The capacity of the Plant is 3 MLD and the plant receives around 1-2 MLD flow per 

day. Plant contains Sewage Receiving.Sump, Stilling Chamber, Bar Screens, Grit Chamber, 

FAB Tanks (two) in series with Aeration Grid at bottom, Clarisettler, Chlorine Contact Tank, 

Sludge Thickener, Filter Press, and Sludge Drying Beds. Most of the final treated effluent is 

used for horticulture purpose. 

3.2.4 Anaerobic Baffled Filter and Floating Plants (FP) System, Vasant Vihar (Delhi) 

Anaerobic Baffled Filter and Floating Plants System have been established in the year 

2002 by Resident Welfare Association (RWA) of Vasant Vihar, Horticulture Department of 

Municipal Corporation of Delhi (MCD) and supervising NGO, Vigyan Vijay Foundation 

(VVF). It is used for treating municipal waste water generated from Vasant Vihar Colony. 

The capacity of the Plant is 0.5 MLD. Plant contains Bar Screens, Sewage Receiving Tank, 

Anaerobic Baffled Filter, Cascade Steps, Channels with Floating Plants, Channels with 

Charcoal Filtration, 'Cyclic Path, - Consolidation Tank and Reception Tank. Most of the final 

treated, effluent is used for horticulture purpose in nearby MCD parks. 

3.2.5 Wastewater Treatment and Reuse Plant (Constructed Wetlands), 

Faridabad (Haryana) 

Wastewater Treatment and Reuse Plant (Constructed Wetlands) has been established 

in the year 2007 by Haryana Urban Development Authority (HUDA). It is used for treating 

municipal waste water generated from nearby sectors. The capacity of the Plant is 3 MLD 

and the plant receives around 1-3 MLD flow per day. Plant contains Bar Screens, Sewage 

Receiving Tank, elevated Inlet Chamber, Grit Chamber, Aeration Tank, Settling Tank, 

Cascade Steps, Root Zone Beds (Constructed Wetlands), Sludge Drying Beds and Treated 

Sewage Storage Tank. Most of the fmal treated effluent is used for horticulture purpose at 

Town Park and washing of roads. 



0 

2 
J 
W 
0 
ti 

ry 

Co 

0 

U 
W 
x 

0 
Co 

Co 

U- 

0 
LU 
m 

m 
0 
x 
W 

W 
N 
0 
J 
LL 

z 
W 
LU 
U 
N 
it 
m 

LU  
c~ = 

U 

Z  W 
W w 

a LL0 LL LL J 

W 0 U 
wwF 

= z < OIL <0 

W U) 
i 

a 

C7 w 

 

F 
V 

U) 
~ 

Z 

uj w ~z w 
F 
r 

J LL W Q 
Z F 

U 
Q 

LL 
W Q 

Z m U) J (I) 
I . 

U 

U 

W 
Z J 

W zW 
a W Y ❑  

LU 
U 

U) 

Q~y  J U W U) 
U) cn — a Et 



0 

0 
LL 
C) 

0 
U W 
V) 
H 
Z 
J 11 

Z_ 
J 
U 
>-
0  W 

W 
F-  

LU F-
Q 

0 
LL 

CD 
Q  

0 J 
LL 



3.3 SAMPLE COLLECTION 

Grab Samples have been taken for physico-chemical Examination in 1000 ml Plastic 

bottles. Grab sample were collected from treatment plants in 1000 ml sterilized bottles for 

microbiological Examination as per the method prescribed in standard methods of water and 

waste water examination (APHA-1998), 20th  edition. The sampling bottles were transported 

to Environmental Engineering Lab, Department of Civil Engineering, Indian Institute of 

Technology Roorkee, Roorkee.. The microbiological examination was carried out on the same 

day of sample colleotion. Microscopic analysis for protozoan was performed as soon as 

possible and always within 6 hrs of sample collection. 

For physico-chemical examination, samples had been stored in a deep freezer at the 

temperature of 4°C and experiments have been carried out within two days of sample 

collection. All samples were assayed for microbiological parameters (Total Coli forms, Fecal 

Coli forms, and Protozoa) as well as physico-chemical parameters (COD, BUD, TSS, TDS, 
Turbidity and pH). 

3.4 IDENTIFICATION PROCEDURE FOR MICROBIOLOGICAL PARAMETERS 

3.4.1 Total Coli form, Fecal Coli form 

The following methods for identification of total coliforms and fecal coli forms are 

given in standard methods 

i. Rapid detection method 

ii. Member filter technique 

iii. Multiple-tube fermentation technique 

The seven hour fecal coliform test (rapid detection method) is similar to the fecal 

coliform membrane filter procedure but use a different medium and incubation temperature to 

yield result in , 7 h that generally are comparable to those obtained by the standard fecal 

coliform method. 

Due to simplicity of detection in operation and cost effectiveness multiple-tubes 

fermentation technique was chosen for enumeration of total coliform and fecal coliform. 

37 



Total and fecal coliform was selected as indicator organism for monitoring. The 

method used for enumeration was in accordance with Standard method (APHA, 1998). Three 

tube fermentation tests were used for identification of total and fecal coliform. In all the test 

dilution were done. The MPN of fecal coliform in each test was determined by using the 
MPN table or by Thomas formula. 

No. of positive tubes X 100 

MPN/100ml = 

.[ (mL of sample in negative tubes x ml of sample in all tubes) 

The culture media used for bacteriological analysis are given in Table 3.2. 

S. No. Indicator 
Organisms Culture Medium 

Incubation 
temperature & 
period 

Expression 	of 
result 

Total Lauryl 	tryptose 
1.  coliform broth 	with 35±0.5°C MPN/100 ml 

Bromocresol purple 24±2h or 48h. 

Fecal coliform EC-Medium 
2.  44.5±0.2°C 	in MPN/100 ml 

water bath for 
24±2h. 

Table-3.2: Culture Medium and Incubation Temperature and Period 
for Indicator Organism 



The steps for analysis of total coliform and fecal coliform are shown in Fig. 3.8. 